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S MEYER v
QNE BAMNDMM Y LAanNE DH!LADELleA. PO 15‘\13-359“
[FAX COVER PAGE]

Ta; John Abrams From: Ternll Bohnsack

Company: Meyer Tool & Manuf Voice; 215-464.7100

Fax Number: 708-425-2612 Fax Number: 215-677-1430

| Subject: Heat numbers for Charpy Date: 5/14/03 [ Time: 16:29 J Total Pages: j
Message
Hi Johq,

I am forwarding to you the quantity and heat numbers of coupons that we are processing for you on your
PO # 008649-00:

For Item 251104 Yax4x6 Hi # 02FS / Plt # 23688

For Item 251105 I/Bx4x6 Ht # 601951 / Plt # 24219
3/8x4x6 Ht # 821424 / Plt # 25167

For Itemn 251106 3/8x4x6 Ht # 818965 / Pit # 23387
38x4x6 Ht # 818354 / Plt # 23106
3/Bx4x6 Ht # 600373 / Plt # 72243

For Item 251119 1-1/8 x4 x 6 Ht # 01F8 / Plt # 24365

For Item 25M8%02 Yex4x6 Sarne Barch as 251104

For Item 251115 1x4x6 Ht # 602194 / Plt # 24688
25[576

Bohnsack
Sandmeyer Steel Company
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SANDMEYER
STEEL COMPANY

ONE SANOMEYER CANE ¢ DHILADL‘.LDHIA, oo MRTNSSn

| To: John Abrams From: Terrill Bohnsack

i Company: Meyer Tool & Menufacturing | Voice: 2]5-464-7100

_Fax Number: 708-425-2612 | Fax Numbe;ﬁ:‘_ 215-677-1430

| Subject: Impact Tests Results Date:  5/23/03 Time; 0808 | Toral Pages: 11
Message

Good Morning John,

-

[ finally received those Impact Test results late yesterday evening, so here you g0. I have also included
Ml Test Reports for you. Plate number 23685 / Heat number 02F3 {Your item number 25M802}) is in
the same batch as Plate number 23688 / Heat number 02F3 (Your item number 251104) A coupon from
Plate number 23688 was tmpact tested per your specification and is representative for that batch

I vou, or I:d, need anything further please feel free to contact me.

Regards,

ermil Bohnsack
sandmeyer Steel Company
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//l///// i Centijloct Foat Secnors
SSC001-03-05-11653
LABORATORY
TESTING INC. .
2331 Topaz Drive, Hatfield, PA 19440 Cert, ru:n-n:ma. o4 Narelitls Teaiing Labarstosy
TEL: 800-219-9095 « FAX: BO0-219-3098 \ NOT (FT. MY, AT, UT)
SOLD TO SHIP TO
Sandmeyer Steel Company Sandmeyer Steel Company
One Sandmeyer Lane One Sandmeyer Lane
Philadelphia, PA 19116-3598 FPhiladelphia, PA 19116
ATTN: Emery M. Gardosh
CUSTOMER P.O. CERTIFICATION DATE SHIP VIA
32223 5/22/03 FAX AND MAIL

DESCRIPTION

Test Plates, Type 304L Stalnless Steel Coupans,

ASME B&PV Code Section Vi, Division 1, 2001 Edition,

2002 Addenda, Paragraph UG-84.c.1 and UG-84.¢.2:

1 pc. 3/8"x4"x 6" long, Heat #601951, Plate #24219 2 y57tes - ] o -
Tpe. 3/8"x 4" x 6" long, Heat #821424, Plate #25167 - ,

1 pe. 3/8" x4 x 6" long, Heat #818985, Plate.#23387 25Tt L -
1 pe. 3/8"x4"x 6" long, Heat #818354, Plate #23106

1pc. 3/8"x4"x 6" long, Heat #600373, Plate #72243 - _ . -/
1pc. 3/4*x4" x 6" long, Heat #02F3, Plate #23688 -~ 257104 Y 25M8

1RC. 17X 4" x 6" long, Heat #602134, Plate #24688 ToasT S v ITNE
1pc. 1-1/8" x 4" x 6" long, Heat #01F8, Plate #24365 __ 25T /19 s )

Charpy V-Notch Impact testing at -452° F was performed on (8) sets of the submitted Test
Speclmens in accordance with ASME SA-370 and (8) sets were found to be in conformance to
Cuslomer’s requirements with the fallowing results;

PLATE NO. PIECE NO. FT-LBS. LAT. EXP, % SHEAR
REQUIRED e 22 MINIMUM --- -
24219 1 178 056" 100
2 171 084" 100
3 178 .058" 100
NOTE: Sub-sized (9 mm x 10 mm) charpy specimens were used for testing Plate #24219
25167 1 132 077" 100
2 141 .080" 100
3 144 081" 100

NOTE: Sub-sized {8 mm x 10 mim) charpy specimens were used for testing Plate #25167.

=« -CHARPY V-NOTCH TEST RESULTS CONTINUED ON NEXT PAGE=«« -

Page 1 of 2
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M///// i Wg’. Tedt %on‘f
S$SC001-03-05-11653
| LABORATORY
1 TESTING INC.
. . 3. = duradiing ¢
2331 Topaz DI'IVG, Hatﬂeld' pA 19440 Cur(m-otml Bt Mmda u:ling Laberalory

TEL: BO0-219-9085 « FAX: 800-219.9096 NOT (PT, MT, AT, uT)

CHARPY V-NOTCH TEST RESULTS {Continued ... ) - at -452° F on (8) sets of the submitted
Test Specimens in accordance with ASME SA-370 and (8) were found to be in confoermarnce to
Custorner’s requirements:

PLATE NO. PIECE NO. FT-LBS. LAT. EXP. % SHEAR
REQUIRED -n- 22 MINIMUM ..- -
23387 1 172 - .91 100
2 164 .08r” 100
3 168 .086" 100
NOTE: Sub-sized (3 mm x 10 mm) charpy specimens were used for testing Plate #232387
231056 1 172 093" 100
2 178 .093" 100
3 177 095" 100
NOTE: Sub-sized (3 mm x 10 mm} chamy specimens were used for testing Plate #23106.
72243 1 204 104" 100
2 191 088" 100
3 200 102* 100

NOTE: Sub-sized (9 mm x 10 mm) charpy specimens were used for testing Plate #72243.

23688 1 113 .ae4” i00
2 114 069" 100
3 104 080" 100
24688 1 130 -.oer" 100
2 133 072" 100
3 140 078" 100
24365 1 162 Q87" 100
2 155 .084" 100
3 165 .089" 100

Ihe ssrvices performed above were done in accordance with LTi's Quallty System Program Manual Revision 15 dated 9/1/01. These
results relate only fo the itamns testeg and this report shall not be reproducsd. except In full, without the written approval of Laboratory
Testing, Inc. L.T.L Is aceradited by A2LA In the Chemical, Mechanicai and Nondestrictive Flsids of Testing. LT.1, Is accredited by
NADCAF in the Materal's Testing and NOT, MY, PY, RT and UT,

MERCURY CONTAMINATION: During the testing and Inspsetion, the product Sheri L. Lengyel

did not ¢ome in direct contact with mercury or any of Its compounds nor with QA Coordinator

any mercury contalning devices employing a single boundary of containment,

NOTE: rding of iti t ' By: &M-M%’;ﬁ :
The recarding of falaa, fictitious or frauduient statements or entries on Authotizad Signature

this document may be punishad as g falany under Federsi Statutes
Including Federal Law, Title 18, Chapter47.

Page 2 of 2
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.

HA‘E!& Avesta Sheffield Plate Inc.
=Tl cp. .
Aertificate of g\nalgsts and Tests
OUR ORDER 216478 - 38 HEAT & PiECE 600373-13 1/02/01
S50LD TO:! SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMPANY
ONE SANDMEYER LANE ONE SANDMEYER LANE
PHILADELPHIA PA  1911s PHILADELPHIA PA 1311s¢

782001-0000
------------------------------- YOUR ORDER & DATE - -----ooomoo . _________

—————————————————————————————— -~ ITEM DESCRIPTION T T e e e ._.
HEAT & PIECE 600373 - 1g X

AEIGHT 2128

“INISH 1

IRADE 304L UNS-$30403

S IMENSIONS 375 X 72.000 X 258,000  EXKACT 72293 VHiﬁFT{B
------------------------------- SPECIFICATIONS -‘_---Aﬁ--~----------------§3--
*** MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM SWEDEN

“STM A240-00 ASME SA240-98ED ASTM A48B0-393% ASME SA480-98ED

JUPONT SW-300-M JAN 82 ASME SAJ12-98ED 00A CHM ONLY

\MS 5511G EXCEPT LINE MARK REFINED 'A%G»D. PROCESS

JQ-5-766D AMENDIIT EX.P4.5% . 2 ASTMFAI] 23GOA" CHEMISTRY ONLY

TELTED ELECTRIC ARC METHOD F SHAEFFLER/DELONG

1\3TM A262-98 PRAC A PRAC E

=

PLATES & TEST PCS SOLUTION ANNEALED B
THEN WATER COOLED OR RAFPIDLY COOLED BY
FREE OF MERCURY CONTAMINATIGN !
“OT ROLLED, ANNEALED & PICKLED

eh e |

) LA i
---------------------------- MECHANICAL & OTHER TEST

ARDNESS RB 86 Ay e F
PAIN SIZE 6 A P, ARy
LELD STRENGTH (PST) 43931 el A
INSILE STRENGTH (PSI)} 48303 _ ‘
~ND (0).4 SRR ey
NTERGRANULAR CORROSION OK SRS S
.ONGATION % IN 2 55.4 DIy
DUCTION OF AREA % 74.8
—————————————————————————————— CHEMICAL COMPOSITION e i .
ARBON {(C ) .014

ANGANESE (M) 1.49

10SPHORUS (P ) .032

JLEFUR (s ) .001

LICON {s1} .38

AROMIUM (CRr) 18.33

CKEL (NI B.78

'BALT {Co) .12

JPPER {cu) .47

LY (MO} .47

"TROGEN {N ) .07

'LUMBIUM {CB) .009

. TANIUM {TL} .001

JTMINUM {AL) .002

] (SN} .012

.LCULATED FERRITE 5. 7¢

ENOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL PACT ON THIS FORM, .
OR MAKING FAL.SE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS ﬂ}r‘&
HEREIN COQULD CONSTITUTE A PELONY PUNISHABLE UNDER FEDERAT STATUTES. :ﬂb
(L“‘ b’
JAMES DOUBMAN, QUALITY ASSURANCE MANAGER D : HU

@3 g;)“ﬁzh_:> USQW ffﬂﬁ

%Shefﬂeld Plate Inc. \b!
w370 ‘ lh
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Avestarolar, Inc.
Plate Products

AvestaPolarit
. STAINMLESS (’I tva 'l’ f l . d @' i'
An Outokumpu Group company Br I [Ea E U na gﬁlﬁ an 25 E

OUR ORDER 231565 - 10 HEAT & PIECE £02194-1R 2/28/03
SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMBANY

ONE SANDMEYER LANE ONE SANDMEYER LANE

PHILADELDPHIA PA 19118 PHILADELPHIA PA 18116
-------------------------------- YCOUR ORDER & DATE T e L __
60287 o/00/00
————————— TS mm e e e~ ITEM DESCRIPTION T e e e e e L _
HEAT & PIECE 602154 - 1B
WEIGHT 5986
FINISH 1
GRADE 3041, UNS-S30403
1> TMENS IONS 1.000 X 78.000 X 259.000  EXACT ZVM:
---------------- B SPECIFICATIONS S R T T TR P
“r* MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM SWEDEN f{ g ?/VQ)
AMS 5511G EXCEPT LINE MARK ASTMA240-01 ASMESA240-0102AD ’
ASTMA4BO-01A ASMESA4E0-02AD DUPONT 3SW-300-M JAN 82
ASME SA312-01ED 02AD CHMONLY REFINED A .Q.D. PROCESS
WO-5-766D AMENDIII EX.P4.5.3 ASTM A312-01A CHEMISTRY ONLY
MELTED ELECTRIC ARC METHOD FERRITEvPER SHAEFFLER/DELONG
REQUIRES PRODUCT AMALYSTS PRINT LOT NUMBER ON CERT
NO GRIPPER MARKS NO WELD REPATRS
ASTM A262-01 PRAC A ASTM A262-01. PRAC E

e e T

PLATES & TEST PCS SOLUTION ANNEALED ®°1950- DEGREES FAHRENHEIT MINIMUM.
[HEN WATER COOLED OR RAPIDLY COOLED BY. ATR- ..~ f
FREE OF MERCURY CONTAMINATION S

HOT ROLLED, ANNEALED & PICKLED (HRAEi)

e MECHANICAL' &"OTHRR TESTS -~ ---o .. ___________
ARDNESS RB 71 IR
‘RAIN SIZE 5
-IELD STRENGTH (PSI) 33160 Cig
ENSILE STRENGTH (PST) 82280 RE
“FIND OX .
NTERGRANULAR CORROSION CK o
LONGATION % IN 2" 58,4 A |
FCUCTION OF AREA % 69.7 -

CHEMICAT, COMPOSITION --—- . PRODUCT ANALYSIS ~----v oo .
"ARBON (c) L0158 (c) .015
ANGANESE {rMa) 1.44 (M) 1.46
HOSPHORUS (p ) .028 (P} .031
ULFUR (s} .001 (s ) . 006
ILICON {SI) .34 (s1) .38
{ROMIUM (cr) 18.23 {CR) 18.10
[CKEL (NI} 8§.67 (NI} 8.83
JBALT (Co) .14 (Co) .14
JPPER {cu) .33 (cT) .34
LY (MO) .38 (MQ) .41
ITROGEN (N} .07 N ) .04
JLUMBIUM (CB) .o002 (CB) .001
ITANIUM {TI) .00} {TI) .001
UMINUM {AL) .o002 (AL} .003
N (SN) .009 (SN} . 0086

WLCULATED FERRITE 5.32

KNOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM,
UR MARING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS
HEREIN COULD CONSTITUTE & FELONY PUNISHABLE UNDER FEDERAL STATUTES .

JAMES DOUBMAN., QUALITY ASSURANCE MANAGER
\W““NDé;)b:§uh\5ggRTIFICATE IN CONFORMANCE WITH DIN50045 3.1.B/EN10204 3.1 B

%!arlt. inc,
- Products

‘ox 370
Trele Inrdlapa 47087
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GM&ta Polarit

STAIMLANTS

QUR ORDER 230841 - a4

S0LD TO: SANDMEYER STEEL COMPANY
ANE

ONE SANDMEYER [,
PHILADELPHIA

‘IEAT & PIECR 601951 - 23

Sandmeyer Steel Company

AvestaPolarit, Inc.
Plate Products

@ertificate of Analysis and Tests

HEAT & PIECE 601951 - 2a 12/15/02

SHIP TO: SANDMEYER STEEL COMPANY
ONE SANDMEYER LANE

PA 19116 PHILADELPHTIA PA  1811¢
782001-0000

777 YOUR ORDER & DATE ~--wm=weeo—o o __ . __________ -

"7~ TITEM DESCRIPTION ------wmomu . R,

AEIGHT 2278

“INISH 1

TRADE 3041 UNS-830403

JTMENSTIONS 375 X 7B.000 X 255.000  EXACT 24372
----------------------------- SPECIFICATIONS  ------oooo L

‘'* MFG IN NEW CASTLE, IN, USA

45 5511G EXCEPT LINE MARK
5T A480-0) ASME SA480-01ED
SME SA312-01ED CHMONLY
‘=LTED ELECTRIC ARC METHOD
“FINED A.Q.D. PROCESS
~RRITE PER SHAEFFLER /DELONG
© GRIPPER MARKS

"IM A262-01 PRAC A

- ATES & TEST PCS SOLUTION ANNEALED @ 31950
~{EN WATER COOLED OR RAPIDLY COOLED BY “ATR
“EE OF MERCURY CONTAMINATION
JT ROLLED, ANNEALED & BICKLED

FROM SLABS IMPORTED FROM SWEDEN
ASTM A240-02 ASME SA240 01ED
DUPONT :SW=3C0-M JAN g2
MIIESZS0590 WITH EXCEPTIONS
Q8% j66D AMENDIII EX. P4 5 2
ASTM A312-01n CHEMISTRY OnLy
REQUIRESZBRODUGT ANALYSTS
‘NO WELD-REPATRSY-<,
ASTM:A26240T PRAC E

DEGREES FARENHEIT MINIMUM.

T A

MECHANICAL & OTHER TESTS ---w--u_. . T mmemeae

RINESS RB : g3
AIN SIZE 5 ©oag o
~LD STRENGTH (psI) 41254
SSILE STRENGTH  (PST) 87920
ND QK
TERGRANULAR CORROSTON OK
JCUGATION % IN 2t 56.9
MOCTION OF BARER % 68 .2
“HEMICAL COMPOSITION - wwo. PRODUCT ANALYSIS -----ommomawn i .
RBON C ) .01l4 (c ) .013
NGANESE {vany) 1.486 (M) 1.27
OSPHORUS (P ) .027 (P ) L0258
LRTOR (s } .001, (S ) .006
L“ICON {SI) .30 (51} .31
SOMIUM {CR) 18.31 (CR) 1g.20
TKEL (NI) 8.60 {NI) 8.28
GALT {co) .19 (co) .17
°PER (Cu) .39 {cu) .37
Y {MO) .41 {MO} .41
"ROGEN (N ) .67 (N ) .08
JIMBIUM (CB} .004 {CB) .004
CANIUM {TT) .Q01 (TI}
IMINUM (AL) Q02 (AL) .002
: .010 (sn) . 005

(5m)
CULATED FERRITE 5.57

HOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM,
7 MAKING FALSE, FICTITIOUS OR FRAUDULENT 3TATEMENTS OR REPRESENTATIONS
“REIN-COULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL, STATUTES.

\ \
o bl RS
Relardt, Inc.

JAMES DOUBMAN, QUALITY ASSURANCE MANAGER

‘foducts CERTIFICATE IN CONFORMANCE WITH DIN50049 1.1.B/EN10204 3.1.8

¢ 370
“He ladlans 4TIR3
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Avestarolarit, Inc.
Plate Products

( SAv"e'stcPoldrit . o
FTAINiNS Q‘I f-f- f f I - d (GT t
,'AnOl}Iokumpu'Gmupcorﬁpony Pr l Ira B U na EEIE an Bg E

DUR ORDER 232536 . g3 HEAT & PIECE H821424-4B 4/01/03
SCLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMPANY

ONE SANDMEYER LANE ONE SANDMEYER LANE

PHILADELPHIA PA  1911s¢ PHILADELPHIA Pa 19116
———————————————————————————————— YOUR ORDEI' & DATE ~-----wooooo_____ __________
50376 o/00/00

-------------------------------- ITEM DESCRIPTION -----eooooo . ______
HEAT & PYECE 821424 - 4B

WEIGHT 4124
FINISH 1
3RADE 304L UNS-530403 7
NIMENS IONS -375 X 120.000 X 300.000 EXACT ;2\5142; Fa{4*+212${b69
D T SPECIFICATIONS  ~-woww-wwooooo o .
‘r+* MFG IN NEW CASTLE, IN, USA FROM SLABS TMPORTED FROM BRITATN
MS 5511G EXCEPT LINE MARK ASTMARZ240-01 ASMESA240-0102A0
ASTMAGBO-01A ASMESA480-02A0 DUPONT SW-300-M JAN 82
“SME SA312-01ED 02AD CHMONLY ~REFINED A.0.D. PROCESS
2Q-5-766D AMENDIII EX.P4.5.2 ASTM A312-01A CHEMISTRY ONLY
“ELTED ELECTRIC ARC METHOD FERRLTE PER., SHAEFFLER/DELONG
“EQUIRES PRODUCT ANALYSIS PRINTULOTINUMBER ON CERT
“5TM R262-01 PRAC A ASTM A262-01° ‘PRAC E
s e

'OT ROLLED, ANNEALED & PICKLED (HRAB) ;.

‘ARDNESS RE 81 e
‘RAIN SIZE 5 o
{ELD STRENGTH (PSI) 42972
“NSILE STRENGTH (PSI) 85330 Ng
TND OK 3
“TERGRANULAR COREOQSTON OK ERT T
LONGATION § TN 20 $5.3 T '
ZDUCTION OF ARER 3 70.1 N
CHEMICAL COMPOSITION —---- PRODUCT ANALYSIS - <= v oomcmmammao oo
ARBON (Cc ) .018 (c ) ,013
ANGANESE (MN) 1.41 (r) 1.38
HOSPHORUS (P ) .026 (p ) .023
JLFUR (s} .001 (5 ) .007
{LICON (ST) .26 {SI) .27
IROMIUM {CR} l18.21 (Cr} 18.10
JCKEL (NI) 8.61 (NI) 8.78
BALT {co) .13 {CO) .12
JPPER {cu) .37 (Cir) .37
LY {MQ) .44 {MO) .47
"TEQGEN (N} .07 (W} .06
YLUMBTITM (CB) .007 {cn) .006
TANIUM (TT) - .o003 (TI) .001
UMINUM (AL) .008" {AL) .003
N {8N) .015 {SM} cL007

LCULATED FERRITE 5.22

JAMES DOUBMAN, . QUALITY ASSURANCE MANAGER

% E Q% CERTIFICATE IN CONFORMANCE WITH DIN50049 3.1.B/EN10204 3.1.8B
AITRSO G .

%Iark. Inc.
© Prdducts

-ax 370

seila mdfiama ATAR0




05/23/2003 07:37 FAX 215 877 1430 Sandmeyer Steel Company @io1o
RYESlacUlatiy HIe. ooy
Plate Products .3

( s.,Avestholur_it . ey R
- 1TAIMLERS iy i 1 g
(ertificate of :Z\nalgms and Upste
OUR ORDER 227145 . g1 HEAT & PIECE 8183s54-1p 5/06/032
SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMPAN
ONE SANDMEYER LANE ONE SANDMEYER LANE
PHILADELPHTA PA 13116 PHILADELPHTA BA 19116
: 782001-0000
------------------------------- YOUR ORDER & DATE B etk L
50128 0/00/00 ‘ PL\% 23 \OQ)
--------------------------------- LTEM DESCRIPTION - ---.--ou ML T2 0 7 7 7
HEAT & PTECE 818354 - 3g PHY* 20728
WETGHT 2%03 ‘
FINISH 1
GRADE 304L UNS-S30403
DIMENSTONS 378 X 96.000 X 264.000  mxacT
——————————————————————————————— SPECIFICATIONS e e TV
‘1t MPG IN NEW CASTLE, IN, UsA FROM SLABS IMPORTED FROM BRITAIN
ASTM A240-01 ASME SA240 01&p ASTM A480-01 ASME SA480-01ED
DUPO?T SW-300-M - JAN B2 ASME-8AB1I®01ED CHMgNLY
AMS $511G EXCEPT LINE MARK REFINED“AYO! b % PROCESS
JQ-S-766D AMENDIII EX.p4 § o ASTM A312-01 CHEMISTRY ONLy
“ELTED ELECTRIC ARC METHOD FERRITE PER  SHAEFFLER/DELONG
REQUIRES PRODUCT ANALYSTS N9 GRIPAER'finrks
NO WELD REPATRS el ANyt /SN :
ASTM R262-C1 PRAC A Asryﬂﬁgggﬁgr PRACE
Rt PRI (RAS L IR

CLATES & TEST PCS SOLUTTON ANNEALED 1950 DEGRRES rakENHEIT MINIMUM.
LHEN WATER COOLED OR RAPIDLY COOLED Rv AIR g

YREE OF MERCURY CONTAMINATION L g B
‘IGT ROLLED, ANNEALED & PICKLED  (HRap) e I
----------------------------- MECHANICAH'&'OTﬁER;TESTSH*f—--ﬁ-——-“-ﬁ—-----—n—--—"f
IARDNESS RR . as e T
RAIN SIZE 5 CHAN Cen F
"IELD STRENGIH (PSI} 50763 e o
"ENSILE STRENGTH (DST) 90335 o3en
SEND OK
- NTERGRANULAR CORROSTION - CK
" LONGATION ¥ IN 2v 54.39
‘EDUCTION OF AREA % 70.0
CHEMICAL COMPOSITION —---- PRODUCT ANALYSIS - ----woecacaooo -
‘ARBON {c ) .08 (c) .014 .
IANGANESE (vav) 1.41 {MN) 1.39
HOSPHORUS (P ) -~ o34 (p ) .022
JLFUR (s ) - C.001 (s ) .007
'TLICON (s1) .32 (81) .32
HROMIUM (CR} 18.20 (CR) 18.00
ICKEL {NI) 8,58 {NI) 3.35
IBALT {Co). .21 {Co) .18
JPPER (cu) - .28 {cur) .27
LY - (MO) .27 (MO) .28
[ TROGEN 0.0 S .07 (N ) .07
JLUMBIUM (CB) .021 (cB) .021
LTANITUM {TI} .007 (TT) L0041
LUMINUM (AL) . 0058 (AL) .004
"R {(sN) .013 {sSw) .007

KNOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM,
OR MAKING FALSE, FICTITIOUS oR FRAUDULENT STATEMENTS OR REPRESENTATTONS :
HEREIN<3025§QCONSTITUTE A FELONY PUNISHABLE UNDER FEDERAZ STATUTES .
\ \
: = T AT )

§3§$MHIIHQ JAMES DOUBMAN, QUALITY ASSURANCE MANAGER

» Praducts
Box 370
“-astle. indiana 47362




95/23/2003 07:38 FAX 215 677 1430 Sandmeyer Steel Company o1t

AVEeSto.-uidri, nic.
2 Plate Products

Taa A -

( SAvestuPolarlf
STA[WLEISY

Uertificate of g\nalgsis and @95*5

OUR ORDER 227946 - 02 : HEART & PIECE 81B9£85.-3( 6/18/02
SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMPANY
ONE SANDMEYER LANE ONE SANDMEYER LANE
PHILADELPHIA BA 15116 PHILADELPHIA . PA 151ls
782001-0000

-------------------------------- YOUR ORDER & DATE T T T T T T e e m e e m e
60168 o/00/00

-------- e e ITEM DESCRIPTION rwcommmmon oo .
HEAT & PIECE 818985 - 20
WEIGHT 2925

FINISH' . 1
GRADE 304L UNS-530403
NIMENSIONS .375 X 86 . 000 X 255 000 EXACT 2 33007

B T T S R SPECTFICATIONS  ~-w-woowoooe oo _______
'Yt MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM BRITATN : W
ASTM A240-01 ASME SA240 0LED ASTM A480-01 ASME SA480-01ED “\
DUPONT SW-300-M JAN g2 ASME SA312-01ED CHMONLY
AMS 5511G EXCEPT LINE MARK REFINED A.Q.D. PROCESS
JQ-5-766D AMENDIIT EX.P4.5 2 ASTM A312-01A" CHEMISTRY ONLY
AELTED ELECTRIC ARC METHOD ‘FERRITE PER SHAEFFLER/DELONG
"0 GRIPPER MARKS ‘NO WELD REPATRS

“STM A262-01 PRAC A ASTM _A2_€§2'—‘pl PRAC E

"LATES & TEST PCS SOLUTION ANNEALED @ ‘1950 DEGRSES FARENHEIT MINTMUM.
THEN WATER COOLED OR RAPIDLY COQLED BY AIR )
FREE OF MERCURY CONTAMINATION ‘ ‘.

A0T ROLLED, ANNEALED & PICKLED {HRAP) i

---------------------------- MECHANICAL & OTHER TESTS ~----wooowo oo ___

ARDNESS RB 82
‘RAIN SIZE 4 .
‘IELD STRENGTH (PSI) 44304 !
ENSILE STRENGTH (PSI) B7468

IND oK
NTERGRANULAR CORROSION OK

LONGATION & IN 2¢ 58.4

ZDUCTION OF AREA % 61.59
........... S SES - Tesce--wme- -+ CHEMICAL COMPOSTTION e i TR .
ARBON (c) .o18

ANGANESE (MN) 1.:43

IOSPHORUS (P ) .023

JLFUR {s }. .002

"LICON {(3I) .29

[ROMIUM ~  (CR) 18.18

{CKEL (NT) B.58

JRALT (Co) .11

PPER (cu) .27

LY {MO) .31

TTROGEN (N ) .06

JLUMBIUM (oB) .0058

TANTUM (TT} - .003

JMINUM {AL) .008

N {SN) .012

LCULATED FERRITE 5.58

KNOWINGLY & WIﬁLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM,
OR MAKING FALSE. FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS
HEREIN _COULD CONSTITUTE & FELONY PUNISHABLE UNDER FEDERAL STATUTES .

DITRE L—Bbj&wnwmia

ﬁa§ o JAMES DOUBMAN, QUALITY ASSURANCE MANAGER
1z larit, Inc.

» Pr&ducts
Sox 370
tastle, Indlans 47347




05/23/2003 08:22 FAX 215 877 1430

Meyer Tool & Mfg., Inc.

4601 W. Southwest Highway
Oak Lawn, I1, 60453
708/425-9080 Fax 708/425-2612

To:

Sandmeyer Stee! Company
One Sandmeyer Lane
Philadelphia PA 19116359
USA

Phone (800) 523-3683 Fax (2158) 677-1430

Sandmneyer Steel Company

@oog

Purchase Ordér 008649-00
Vendor 00023?

Ship to :

Meyer Tool & Mfg.
4601 Southwest Hwy.
Qak Lawn IL 60453
USA

PO Dite Ship via

Fog

Planner Confirming to

Terms

15/01/2003 Cammon Carrier

OUR PLANT

JDA Terrell Net 60

1

Part/ Rev / Desoripdan / Detalla

Promisad

Daltvary Unlt Caxt

Quantfty Extandad Caat

Charmpy Impact Tast 25104 Rev NS
Charpy Impact Test of one sef of thive spacimens at
-320Deg.F

Purchasing Category : JO 00918-0051

Rav NS

Charpy Impact Test of ona oet of thres spacimens at
| -320Deg.F

Purchasing Category : JO  00918-0051

Sectlon VIl Divison 1 Edltion 2001 Addendum 2002 paragraphs UG-84{c)(1) and UG-84(c){2). .
| Acceptancn criteria: 22 #-1bs (384). Tast Temperature: 4 kalvin. Provida a report of resufts. Materials of
the same size, form and heat number may be combined for testing.but pleasa indicats what

UM EA

: spedmens represent which pans,
1 Chawpry Impact Test 251108 Rav NS

! Chamy Impact Test of one sot of three spacimens at
~320Dag.F

Furchasing Category : JO  00818-0051

For ltem 1111-1 Fart# 2511
' DROP.CHARPY IMPACT
Saction VIl Divison 1 Edlffon 2001
Accablance eritaria;
the sama skra, form
apecimens raprazent which parts,

Umn EA

Umn EA

MACHINE THREE SAMPLES FROM MS.WB*H'IK.PLAJEJ 4" x 8"

08. MACHINE THREE PLES FROM 304LSS, /8" THK.PLATE x 4 x 6"
TE i3 HTHE REQLIIRSEAﬂMEm OF GA370 and ASME BAPV Code

22 fidbs (384). Test Temperstura: 4 &
and heat number may be combined f

1.00f 0S/15/2003 135,000 136.00

135.000 136.00

aspv ]

1.00] 05/05/2003 135.000 135,00

ENDOR COFY

na M

7
Pagb#1};\ }Z—JCK;"—H

"AAW ® Tont

Authorixad Mgnature

I Lsw ZTAZSEPROL YVH OT:ST NUY £00Z/To/Gn




0572372003 08:22 FAX 215 677 1430

Meyer Tool & Mfe., Inc.
4601 W. Southwest Highway
Oak Lawn, I 60453
708/425-9080 Fax 708/425-2612

Ta:

Sandmeyer Steel Company
One Sandmeyer Lane
Phlladelphia PA 19116-359

Sandmeyer Steel Company

doos

Purchase Order 008649-00
Vendor 000227

. Bhipta:

Meyer Tool & Mfg.
46501 Southwest Hwy.
Oak Lawn IL 60453

USA UsSA
Phene (800) 52336863 Fax (215) 677-1430
PQ Dats Ship Vi FOB Plannor Confiming to ] Tormns
05/01/2003 Common Carrler OUR PLANT JDA Teell | Net 80
o Part{ Rev { Desoription { Datalls Quantity "';;;‘v“:; unit Cost Extrnded Gost
Charpy Impact Test 261116 RavNS UM EA 1.00] 0&/15/2003 135.000 135.00
Charpy Impact Test of one sat of thres specimens at
-320Dag F
Purchasing Category: JO 009180051
Far ltem 111-22 Part# 25/115. MACHINE THREE SAMPLES FROM 304138 1“THK.PLATE x 4" x 6*
DROP.GHARPY IMPACT TEST TO THE REQUIREMENTS OF SA370 and ASME BRFV Code
Section VIIl Divison 1 Edltion 2001 Addandum 2002 paragraphs UG-84{c)1) and UB-84(c)(2).
Accephance eriterla: 22 fi4bs (38J). Test Temparature; 4 kelvin. Provide a report of results, Materals of
the same size, famm and heat number may be combinad for test ng.but pleass Indicate what
specimens represent which parts,
Charpy Impact Test 251119 RevNS UM €A 1.00| 05/15/2003 135.000 135.00
Charpy Impack Test of one sot of theee spedmens at
-3200eg.F
Purchasing Cefagory: JO  00818-0051
For tem {119 Part# 251119, MACHINE THREE SAMPLES FROM 304LSS, 1-1/8"THK PLATE x 4" x 8"
DROP.C\%&RPY IM:ACT I’I’Esr T:]OATHE REQUIREMENTS OF ﬁA-S?O m)ﬁ‘d ;&BM% B&PY ’c‘g)de
fon Divison 1 Edition 200 ddandum 2002 pacagraphs G-64(c)(1) and UG-84{c)(2).
Accedlance criterfa; 22 ft-lbs (384). Test Temparature: 4 kalvin, Provide a report of razults. Materials of
the samea size, form and heat number may be combined for teafing,but plasse indicats what
spedimens reprasant which parts, .
Charpy Impact Test 251575 RevNS UM Ea 1.00f 05/15/2003 135.000 135.00
Charpy Impact Test of one set of three gpecimens al
-32008g.F
Purchasing Calegary : JO  00918-0051
For ltem 574-31 Parti 251578, MACHINE THREE SAMP OM SA240 TP 316SS, 1“THK.PLATE
X 4" x 6" DROP.CHARPY BIPACT TEST TO THE REQUIREMENTS OF SA370 and ASME B
Code Section VIIl Divison 1 Edition 2001 Addendum 2002 paragrachs UG-B4(c)(1) and UG-B4{c)(2).
Accaptance criteria: 22 fbs (38). Tast Temperature: 4 kebin. Provide a report of results. Matarlals of
the sama sixe, form and haat number may be combined for testin,but plaass indicate what specimens
! represent which parts,
CL D
/ENDOR COPY Pagef#2 7
8 Authorized Slgmatyre

no @

TAAN W TNOT. MAXAW

ATRAGZIVEN/ YV arTicY ARY. RanZsTnron




0572372003 08:23 FAX 215 877 1430

Sandmeyer Steel Company @oosg
Purchase Order 008649-00
Meyer Tool & Mfyg., Inc. B
4601 W. Southwest Highway Vendor 000237
Osk Lawm, II. 60453
708/425-9080 Fax 708/425-2612
To : Ship to -
Sandmeyer Steel Com pany Meyer Toal & Mfg.
One Sandmeyer Lane 4601 Southwest Hwy.
Philadelphla PA 19116-359 Oak Lawn IL 60453
USA UsSA
Phone (800) 523.3663 Fax (215) 677-1480
PO Date Ship Vi Fog Panner Comfirmning to Torma
35/01/2003 Common Carrier QUR PLANT JDA Temell Net 60
m Part/Rav | Descrigtion / Datalis Quartity e untt Gost Bxmndad Cont
Charpy Impact Test 25M302 Rav NS UM EA 1.0 05/15/2003 135.000 135.00
Charpy Impact Test of one set of three spedmens st
-3200eg.F
Purchaging Category : JO 00918-0051
For Item M802 Part# 25MB0Z. MACHINE THREE BAMPLES FROM 8A240 TP
304L S8, 374" THK_PLATE x 4" x " DROP.CHARPY IMPACT TEST TO THE REQUIREMENTS OF
SA370 and ASME BEPV Coda Seaction Viil Divizon 1 Edition 2001 Addendurn 2002 paragraphs
UG-84(c)(1} and UG-84{c)(2). Acceptanca critarla: 22 fidbe (38J). Test Temperaturs: 4 kelvin. Provide
a2 repoft of results. Materals of the same aize, form and heat number may be combinad fer tsating, but

please indicate what specimens represent which parte,

Use draps PO 00864000 for all GHARPY IMPACT TESTS deslgnatad on this ondar.

Our company values suppliers wha eongigtenty: Total ftems Price 945.00
> Fumish Quallty Products Sales Tax 0.00
> Deliver On Time
> Are Competitivaly Pricad Fbxed Cost 0.00

Please keep us Infarmed If you hava any pioblams that could adversaly affect our peoduction To&l PO Price $ 945.00

SCII-Edle.

—_—

‘ENDOR CcOpPY
oo A

Page #3 /}WZ;@&

‘DAK ® 1001 HAZAW

Authattzsd Blgnature
ZTYEZSTYEOL XVY TT:CT NHIL £00Z/T0/50

At et o e+ -



05/23/2003 08:21 FAX 215 677 1430 Sandmeyer Steel Company @oor

SANDVMEYER STEEL COvMPANY
ONE SANDMEYER LANE - PHILADELPHIA, PA 19116-3595

BOO-523-3663 FAX 2195-677-1 430 - www.SandmeyerStaal.com

FAX TRANSMISSION SHEET
DATE: 05/23/2003
TO: MEYER TOOL & MANUFACTURING
ATTN: JOHN ABRAM .
RECEIVER FAX NUMBER: - (708) 425-2612
FROM: MICHAEL GALLAGHER
MESSAGE;

This is page 1 of 3 pages being transmitted,
If you do not receive all of the pages please call us as soon as possible at 800-523-3663.
T you.

e —

New Alloys Coming to Sandmeyer Steel Company

2304 Duplex (UNS S32304) 2307 Duplex (UNS S32750)
3/16" thick through 1-1/2" thick 3/16" thick through 1-1/2" thick
Now in stock Now in stock

317LMN (UNS S31726)
3/16" thick through 1/2" thick
Now in stock

17-4 PH (UNS S17400)
3/16” thick through 1-1/2” thick
Due in stock late June

We are able to submit quotations on your future requirements in these grades



05/23/2003 08:22 FAX 21§ 877 1430 Sandmeyer Steel Company Aoo2

SANDMVMEYER STEEL COVMPANY
ONE SANDMEYER LANE PHILADELPHIA. PA 19116-359%
800-523-3663 - FAX 215-677-1430 - www.SandmeyerSteal.caom

BILL TO: SHIP To:

MEYER TOOL & MANUFACTURING
4601 SOUTHWEST HIGHWAY
OAK LAWN, IL 60453

19440
ATTENTION: JOHN ABRAM CUSTOMER ORDER # 008649-00

PHONE: (708B) 425-9080 S8C QUOTE #323901 DATE: 05/23/03

__________________________________________

ITEM QTY DESCRIPTION WEIGHT PRICE VALUE

S8C TYPR 304L (UNS 830403}
CUT PLATE

1. {1) 3/8" X q» x gn $189.00/EA 189,

LABOR ONLY

TESTED

HT #601951 PLT #24219

TOLERANCE: W +1/8 -0 L +1/8 -0

2, {1) 3/8" ¥ 4" X gn $1B5.00/EA $185.

LABOR ONLY

TESTED

HT #821424 PLT #25167

TOLERANCE: W +1/8 -og L +1/8 -0

3. (1} 3/87 X 4v x gu $189.00/EA $189.

LABOR ONLY
TESTED

HT #818565 PLT #23387

TOLERANCE: W +1/8 -0 L +i/8 -g

4. (1} 3/8" X 47 x gn $189 . 00/EA 3185,

LABOR ONLY

TESTED

HT #819354 DPLT #23106

TOLERANCE: W +1/8 -0 L +1/8 -0

THB 05/23/2003 09:13:08 ssc QUOTE #323001

a0

00

oo

00




Ub/23/2003 08:22 FAX 215 677 1430

Sandmeyer Steel Company

SANDVIEYER STEEL

ONE SANDMEYER LANE -
800-523-3663 - FAx 215-677-

CoOMPANY

PHILADELPHIA, PA 19116-3598
1430 - www.SandmeyerSceal.com

doos

ITEM  QTY DESCRIPTTON WEIGHT PRICE VALUE
5. {1} 3/8" X gn ¥ ¢gn 5189 00/EA $189.00
LABOR ONLY
TESTED
HT #600373 PLT #72243
TOLE CE: W +1/8 -0 L +1/8 -0
374
6. (1)?@%} X 40 X gn $189.00/EA $£189.00
OR ONLY
TESTED
HT #02F3 PLT #23688
TOLERANCE: W +1/8 -0 L +1/8 -¢
7. (1) 1" X a4n x gu $189.00/En $189.00
LABOR ONLY
TESTED
ET #6021%4¢ PLT #24688
TOLERANCE: W +3/16 -9 L +3/16 -0
8. (1) 1-1/8% X an x gn $192.00/EA $192 .00
LABOR ONLY
TESTED
HT #o1rs PLT #24365
TOLERANCE: W +1/4 -0 L +1/4 -0
1.515.00

MATERIAL IS NOT GUARANTEED

AS DEFINED IN ARTTCLE 401 OF
FOB: DELIVERED - PREPAID

SHIP DATE:

SUBJECT TO TERMS AND CONDITIONS OF saN

QUOTATION SUBJECT To MATERTAL AVAILABT

'ICES BASED ON RECEIPT OF ENTIRE ORDER IN FULL AS QUOTED,
SHIP DATE BASED ON NUMBER OF BUSINESS D

FRICES SUBJECT TO REVIEW 1f ORDER IS PLACED AFTER

CC: ROBERT LUNDGREN

THR  05/23/2003 09:13-08 SSC QUOTE #323901

THE

=Eﬂ==&==ﬂ:’

TO BE GOODS THAT “"ORIGINATE"
NAFTA, UNLESS SPECIFICALLY NOTED AB BUCH.

DMEYER STEEL COMPANY QUOTATION FORM.
LITY AT THE TIME AN ORDER I5 PLACED .
PRICES SUBJECT TO REVIEW IF LTEMS ARE DELETED
AYS AFTER RECEIPT OF QRDER.

15 DAYS FROM DATE OF THIs QUOTATION.

OR IF QUANTITIES CHANGED.

7

MICHARL GALLAGHER
ASSISTANT TO THE MANAGER INSIDE SALES




